
Addendum #3 RFQ 2024-014 Central Plant Design Build    

 

Diffuser information-it is from SSI(Haynes) tube and retrieval is lifting winch.  

 





 

 

 

November 8, 2023 

 

 

City of Sedalia 

200 South Osage Avenue 

Sedalia, MO 65301 

 

Dear Permittee: 

 

Pursuant to the Federal Water Pollution Control Act, under the authority granted to the State of 

Missouri and in compliance with the Missouri Clean Water Law, we have issued and are 

enclosing your State Operating Permit to discharge from Sedalia North WWTP. 

 

Please read your permit and enclosed Standard Conditions. They contain important information 

on monitoring requirements, effluent limitations, sampling frequencies and reporting 

requirements. 

 

Monitoring reports required by the special conditions must be submitted on a periodic basis via 

the Missouri Department of Natural Resources’ electronic Discharge Monitoring Report (eDMR) 

system unless waived, or can be submitted on the enclosed forms if you are subject to an eDMR 

registration schedule as established in the permit. Upon registration, please access the eDMR 

system via the following link: Missouri Gateway for Environmental Management (MoGEM) | 

Missouri Department of Natural Resources. If you experience difficulties with using the eDMR 

system, you may contact edmr@dnr.mo.gov or call 855-789-3889 or 573-526-2082 for 

assistance. 

 

This permit may include requirements with which you may not be familiar. If you would like the 

Department to meet with you to discuss how to satisfy the permit requirements, an appointment 

can be set up by contacting the Northeast Regional Office by phone at 660-385-8000, by email at 

NERO@dnr.mo.gov, or by mail at 1709 Prospect Drive, Macon, MO 63552-2602. These visits 

are called Compliance Assistance Visits and focus on explaining the requirements to the permit 

holder. 

 

This permit is both your Federal National Pollutant Discharge Elimination System Permit and 

your new Missouri State Operating Permit and replaces all previous State Operating Permits 

issued for this facility under this permit number. In all future correspondence regarding this 

facility, please refer to your State Operating Permit number and facility name as shown on page 

one of the permit. 

 

  

https://dnr.mo.gov/data-e-services/missouri-gateway-environmental-management-mogem
https://dnr.mo.gov/data-e-services/missouri-gateway-environmental-management-mogem
mailto:edmr@dnr.mo.gov
mailto:NERO@dnr.mo.gov


City of Sedalia 

Page 2 

 

 

If you were adversely affected by this decision, you may be entitled to an appeal before the 

Administrative Hearing Commission (AHC) pursuant to Section 621.250, RSMo. To appeal, you 

must file a petition with the AHC within 30 days after the date this decision was mailed or the 

date it was delivered, whichever date was earlier. If any such petition is sent by registered mail 

or certified mail, it will be deemed filed on the date it is mailed; if it is sent by any method other 

than registered mail or certified mail, it will be deemed filed on the date it is received by the 

AHC. Contact information for the AHC is: Administrative Hearing Commission, United States 

Post Office Building, Third Floor, 131 West High Street, P.O. Box 1557, Jefferson City, MO 

65102, phone: 573-751-2422, fax: 573-751-5018, and website: www.oa.mo.gov/ahc. 

 

Please be aware that this facility may also be subject to any applicable county or other local 

ordinances or restrictions. 

 

If you have any questions concerning this permit, please do not hesitate to contact the 

Department’s Water Protection Program at P.O. Box 176, Jefferson City, MO 65102, or by 

phone at 573-751-1300. Thank you. 

 

Sincerely, 

 

WATER PROTECTION PROGRAM 

 

 

 

John Hoke 

Director 

 

JH/vs 

 

Enclosure 

 



STATE OF MISSOURI 
 

DEPARTMENT OF NATURAL RESOURCES 
 

MISSOURI CLEAN WATER COMMISSION 
 

 
 

MISSOURI STATE OPERATING PERMIT 
 

In compliance with the Missouri Clean Water Law (Chapter 644 RSMo, hereinafter, the Law), and the Federal Water Pollution 
Control Act (Public Law 92-500, 92nd Congress) as amended, 
 
Permit No.:  MO-0023027  
 
Owner:  City of Sedalia 
Address:  200 S. Osage Avenue, Sedalia, MO  65301 
 
Continuing Authority:  Same as above  
Address:  Same as above  
 
Facility Name:  Sedalia North WWTP 
Facility Address:  23985 Georgetown Road, Sedalia, MO  65301  
 
Legal Description:  See Page 2 
UTM Coordinates:  See Page 2 
 
Receiving Stream:  See Page 2 
First Classified Stream and ID:  See Page 2 
USGS Basin & Sub-watershed No.:  See Page 2 
 
authorizes activities pursuant to the terms and conditions of this permit in accordance with the Missouri Clean Water Law and/or the 
National Pollutant Discharge Elimination System; it does not apply to other regulated activities. 
 
FACILITY DESCRIPTION 
 
 
 
See Page 2 
 
 
 
November 1, 2023 
Effective Date 
 
 
October 31, 2028             
Expiration Date      John Hoke, Director, Water Protection Program 
 

  



Page 2 of 13 
Permit No. MO-0023027 

 

FACILITY DESCRIPTION (continued):  
 
Outfall #001 – POTW 
The use or operation of this facility shall be by or under the supervision of a Certified “A” Operator. 
Trash grinder / manual bar screen / aerated grit chamber / flow equalization basin / 2 primary clarifiers / 2 high rate trickling filters / 1 
final clarifier / defoamer / 4 sludge drying beds / 2 anaerobic digesters / sludge belt press / biosolids are land applied or are composted. 
 
Design population equivalent is 25,000. 
Design flow is 2.5 million gallons per day. 
Actual flow is 1.2 million gallons per day. 
Design sludge production is 2,016 dry tons/year.  
 
Legal Description:  Sec. 28, T46N, R21W, Pettis County 
UTM Coordinates:  X=479120, Y=4286815 
Receiving Stream:  Sewer Branch (C) 
First Classified Stream and ID:  Sewer Branch (C) (860) 
USGS Basin & Sub-watershed No.:  (10300103-0406) 
 
 
Outfall #002 – Discharge from this outfall is no longer authorized, and shall be subject to 40 CFR 122.41(m) and reported according 
to 40 CFR 122.41(m)(3)(i) & (ii). 
 
 
Permitted Feature INF – Influent Monitoring Location – Headworks 
 
Legal Description:  Sec. 28, T46N, R21W, Pettis County 
UTM Coordinates:  X=479125, Y=4286630 
 
 
Permitted Feature SM1 – Instream Monitoring – Downstream (~0.3 miles) – bridge over Sewer Branch on Georgetown Road – See 
Special Condition #20. 
 
Legal Description:  Sec. 28, T46N, R21W, Pettis County 
UTM Coordinates:  X=479199, Y=4287181 
  



Page 3 of 13 
Permit No. MO-0023027 

 

OUTFALL 
#001 

TABLE A-1.  
INTERIM EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

The permittee is authorized to discharge from outfall number(s) as specified in the application for this permit. In accordance with 10 CSR 20-7.031, 
the final effluent limitations outlined in Table A-2 must be achieved as soon as possible but no later than April 1, 2029. These interim effluent 
limitations in Table A-1 are effective beginning November 1, 2023 and remain in effect through March 31, 2029 or as soon as possible. Such 
discharges shall be controlled, limited and monitored by the permittee as specified below: 

EFFLUENT PARAMETER(S) UNITS 
INTERIM EFFLUENT LIMITATIONS MONITORING REQUIREMENTS 

DAILY 
MAXIMUM 

WEEKLY 
AVERAGE 

MONTHLY 
AVERAGE 

MEASUREMENT            
FREQUENCY 

SAMPLE                
TYPE 

eDMR Limit Set: M 
Flow MGD *  * once/weekday*** 24 hr. total 

Biochemical Oxygen Demand5 mg/L  45 30 once/week composite** 

Total Suspended Solids mg/L  45 30 once/week composite** 

Ammonia as N (January) mg/L 12.1  3.1 once/week composite** 

Ammonia as N (February) mg/L 10.1  2.9 once/week composite** 

Ammonia as N (March) mg/L 10.1  2.9 once/week composite** 

Ammonia as N (April) mg/L 10.1  2.3 once/week composite** 

Ammonia as N (May) mg/L 12.1  2.2 once/week composite** 

Ammonia as N (June) mg/L 12.1  2.2 once/week composite** 

Ammonia as N (July) mg/L 10.1  2.2 once/week composite** 

Ammonia as N (August) mg/L 12.1  2.2 once/week composite** 

Ammonia as N (September) mg/L 12.1  2.2 once/week composite** 

Ammonia as N (October) mg/L 12.1  2.9 once/week composite** 

Ammonia as N (November) mg/L 12.1  3.1 once/week composite** 

Ammonia as N (December) mg/L 10.1  2.9 once/week composite** 

Oil & Grease mg/L 15  10 once/month grab 

Total Phosphorus mg/L *  * once/month composite** 

Total Kjeldahl Nitrogen mg/L *  * once/month calculated 

Nitrite + Nitrate mg/L *  * once/month composite** 

Total Nitrogen (Note 1, Page 4) mg/L *  * once/month calculated 

Cadmium, Total Recoverable µg/L 3.3  1.0 once/month composite** 

Copper, Total Recoverable µg/L 45.1  22.9 once/month composite** 

MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT IS DUE DECEMBER 28, 2023.  
       *   Monitoring requirement only. 
     ** A 24-hour composite sample is composed of 48 aliquots (subsamples) collected at 30 minute intervals by an automatic 

sampling device. 
   *** Once each weekday means: Monday, Tuesday, Wednesday, Thursday, and Friday. 
  



Page 4 of 13 
Permit No. MO-0023027 

 

OUTFALL 
#001 

TABLE A-1. (Continued) 
INTERIM EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

The permittee is authorized to discharge from outfall number(s) as specified in the application for this permit. In accordance with 10 CSR 20-7.031, 
the final effluent limitations outlined in Table A-2 must be achieved as soon as possible but no later than April 1, 2029. These interim effluent 
limitations in Table A-1 are effective beginning November 1, 2023 and remain in effect through March 31, 2029 or as soon as possible. Such 
discharges shall be controlled, limited and monitored by the permittee as specified below: 

EFFLUENT PARAMETER(S) UNITS 
INTERIM EFFLUENT LIMITATIONS MONITORING REQUIREMENTS 

MINIMUM  MAXIMUM MEASUREMENT            
FREQUENCY 

SAMPLE                
TYPE 

eDMR Limit Set: M 

pH – Units**** SU 6.5  9.0 once/week grab 

EFFLUENT PARAMETER(S) UNITS 
MONTHLY 
AVERAGE 
MINIMUM 

MEASUREMENT            
FREQUENCY 

SAMPLE                
TYPE 

Biochemical Oxygen Demand5 – Percent Removal (Note 2) % 65 once/month calculated 

Total Suspended Solids – Percent Removal (Note 2) % 65 once/month calculated 

MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT IS DUE DECEMBER 28, 2023.  

**** pH is measured in pH units and is not to be averaged.  
 
Note 1 – Total Nitrogen consists of Total Kjeldahl Nitrogen and Nitrate + Nitrite. 
 
Note 2 – Influent sampling for BOD5 and TSS is not required when the facility does not discharge effluent during the reporting period. 
Samples are to be collected prior to any treatment process. Calculate Percent Removal by using the following formula: [(Average 
Influent –Average Effluent) / Average Influent] x 100% = Percent Removal. Influent and effluent samples are to be taken during the 
same month. The Average Influent and Average Effluent values are to be calculated by adding the respective values together and 
dividing by the number of samples taken during the month. Influent samples are to be collected as a 24-hour composite sample, 
composed of 48 aliquots (subsamples) collected at 30 minute intervals by an automatic sampling device. 

 
  
 

 

 

 

 

 

 

 

 

 

 

 

 



Page 5 of 13 
Permit No. MO-0023027 

 

OUTFALL 
#001 

TABLE A-2. 
FINAL EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

The permittee is authorized to discharge from outfall number(s) as specified in the application for this permit. The final effluent limitations in  
Table A-2 shall become effective on April 1, 2029. Such discharges shall be controlled, limited and monitored by the permittee as specified below: 

EFFLUENT PARAMETER(S) UNITS 
FINAL EFFLUENT LIMITATIONS MONITORING REQUIREMENTS 

DAILY 
MAXIMUM 

WEEKLY 
AVERAGE 

MONTHLY 
AVERAGE 

MEASUREMENT            
FREQUENCY 

SAMPLE                
TYPE 

eDMR Limit Set: M 
[...]
Conclusion and Finding 
As a result of new regulations, the Department is proposing modifications to the current operating permit that may require the 
permittee to increase monitoring. The Department has considered the eight (8) criteria presented in subsection 644.145 RSMo to 
evaluate the cost associated with the new permit requirements.  
 
This analysis examined whether the new sampling requirements affect the ability of an individual customer or household to pay a 
utility bill without undue hardship or unreasonable sacrifice in the essential lifestyle or spending patterns of the individual or 
household. After reviewing the above criteria, the Department finds that the new sampling requirements may result in a low burden 
with regard to the community’s overall financial capability and a low financial impact for most individual customers/households; 
therefore, the new permit requirements are affordable.    
 
  



Sedalia North WWTP 
Fact Sheet Page #31 

 
References 
1. (A) 2021 MHI in 2021 Dollar: United States Census Bureau. 2017-2021 American Community Survey 5-Year Estimates, Table 

B19013: Median Household Income in the Past 12 Months (in 2021 Inflation-Adjusted Dollars). 
https://data.census.gov/cedsci/table?q=B19013&tid=ACSDT5Y2021.B19013. 
(B) 2000 MHI in 1999 Dollar: (1) For United States, United States Census Bureau (2003) 2000 Census of Population and 
Housing, Summary Social, Economic, and Housing Characteristics, PHC-2-1 Part 1. United States Summary, Table 5. Work 
Status and Income in 1999: 2000, Washington, DC.  
https://www.census.gov/content/dam/Census/library/publications/2003/dec/phc-2-1-pt1.pdf.                                                                                                                                   
(2) For Missouri State, United States Census Bureau (2003) 2000 Census of Population and Housing, Summary Social, 
Economic, and Housing Characteristics, PHC-2-27, Missouri, Table 10. Work Status and Income in 1999: 2000, Washington, 
DC. https://www.census.gov/content/dam/Census/library/publications/2003/dec/phc-2-1-pt1.pdf. 
(C) 2022 CPI, 2021 CPI and 1999 CPI: U.S. Department of Labor Bureau of Labor Statistics (2022) Consumer Price Index - All 
Urban Consumers, U.S. City Average. All Items. 1982-84=100 (unadjusted) - CUUR0000SAO. https://data.bls.gov/cgi-
bin/surveymost?bls. 
(D) 2021 MHI in 2022 Dollar = 2021 MHI in 2021 Dollar x 2022 CPI /2021 CPI; 2000 MHI in 2021 Dollar = 2000 MHI in 1999 
Dollar x 2022 CPI /1999 CPI. 
(E) Percent Change in Median Household Income (2000-2021) = (2021 MHI in 2022 Dollar - 2000 MHI in 2022 Dollar) / (2000 
MHI in 2022 Dollar). 

2. ($1,056/10,336)/12 = $0.01 (Estimated Monthly User Cost for New Requirements) 
3. ($0.01/($48,047/12))100% = 0.00% (New Sampling Only) 
4. ($48.29/($48,047/12))100% = 1.21% (Total User Cost) 
5. (A) Total Population in 2021: United States Census Bureau. 2017-2021 American Community Survey 5-Year Estimates, Table 

B01003: Total Population - Universe: Total Population. 
https://data.census.gov/cedsci/table?q=B01003&tid=ACSDT5Y2021.B01003. 
(B) For United States, United States Census Bureau (2002) 2000 Census of Population and Housing, Summary Social, Economic, 
and Housing Characteristics, PHC-1-1 Part 1. United States Summary, Table 1. Age and Sex: 2000, Washington, DC. 
https://www.census.gov/content/dam/Census/library/publications/2003/dec/phc-2-1-pt1.pdf. 
(2) For Missouri State, United States Census Bureau (2002) 2000 Census of Population and Housing, Summary Population and 
Housing Characteristics, PHC-1-27, Missouri, Table 2. Age and Sex: 2000, Washington, DC. 
https://www2.census.gov/library/publications/2003/dec/phc-2-1-pt2.pdf. 
(C) Percent Change in Population (2000-2021) = (Total Population in 2021 - Total Population in 2000) / (Total Population in 
2000). 

6. Median Age in 2021: United States Census Bureau. 2017-2021 American Community Survey 5-Year Estimates, Table B01002: 
Median Age by Sex - Universe: Total population. https://data.census.gov/cedsci/table?q=B01002&tid=ACSDT5Y2021.B01002. 
(B) For United States, United States Census Bureau (2002) 2000 Census of Population and Housing, Summary Social, Economic, 
and Housing Characteristics, PHC-1-1 Part 1. United States Summary, Table 1. Age and Sex: 2000, Washington, DC., Page 2. 
https://www.census.gov/content/dam/Census/library/publications/2003/dec/phc-2-1-pt1.pdf. 
(2) For Missouri State, United States Census Bureau (2002) 2000 Census of Population and Housing, Summary Population and 
Housing Characteristics, PHC-1-27, Missouri, Table 2. Age and Sex: 2000, Washington, DC., Pages 64-92. 
https://www2.census.gov/library/publications/2003/dec/phc-2-1-pt2.pdf. 
(C) Change in Median Age in Years (2000-2021) = (Median Age in 2021 - Median Age in 2000). 

7. United States Census Bureau. 2017-2021 American Community Survey 5-Year Estimates, S2301: Employment Status for the 
Population 16 Years and Over - Universe: Population 16 years and Over. 
https://data.census.gov/cedsci/table?q=unemployment&tid=ACSST5Y2021.S2301. 

8. United States Census Bureau. 2017-2021 American Community Survey 5-Year Estimates, Table S1701: Poverty Status in the 
Past 12 Months. https://data.census.gov/cedsci/table?q=S1701&tid=ACSST5Y2021.S1701. 

9. United States Census Bureau. 2017-2021 American Community Survey 5-Year Estimates, Table S2201: Food 
Stamps/Supplemental Nutrition Assistance Program (SNAP) - Universe: Households. 
https://data.census.gov/cedsci/table?q=S2201&tid=ACSST5Y2021.S2201. 
 
 

 

https://data.census.gov/cedsci/table?q=unemployment&tid=ACSST5Y2021.S2301
https://data.census.gov/cedsci/table?q=S1701&tid=ACSST5Y2021.S1701


 

 

 

November 8, 2023 

 

 

City of Sedalia 

200 South Osage Avenue 

Sedalia, MO 65301 

 

Dear Permittee: 

 

Pursuant to the Federal Water Pollution Control Act, under the authority granted to the State of 

Missouri and in compliance with the Missouri Clean Water Law, we have issued and are 

enclosing your State Operating Permit to discharge from Sedalia SE WWTP. 

 

Please read your permit and enclosed Standard Conditions. They contain important information 

on monitoring requirements, effluent limitations, sampling frequencies and reporting 

requirements. 

 

Monitoring reports required by the special conditions must be submitted on a periodic basis via 

the Missouri Department of Natural Resources’ electronic Discharge Monitoring Report (eDMR) 

system unless waived, or can be submitted on the enclosed forms if you are subject to an eDMR 

registration schedule as established in the permit. Upon registration, please access the eDMR 

system via the following link: Missouri Gateway for Environmental Management (MoGEM) | 

Missouri Department of Natural Resources. If you experience difficulties with using the eDMR 

system, you may contact edmr@dnr.mo.gov or call 855-789-3889 or 573-526-2082 for 

assistance. 

 

This permit may include requirements with which you may not be familiar. If you would like the 

Department to meet with you to discuss how to satisfy the permit requirements, an appointment 

can be set up by contacting the Northeast Regional Office by phone at 660-385-8000, by email at 

NERO@dnr.mo.gov, or by mail at 1709 Prospect Drive, Macon, MO 63552-2602. These visits 

are called Compliance Assistance Visits and focus on explaining the requirements to the permit 

holder. 

 

This permit is both your Federal National Pollutant Discharge Elimination System Permit and 

your new Missouri State Operating Permit and replaces all previous State Operating Permits 

issued for this facility under this permit number. In all future correspondence regarding this 

facility, please refer to your State Operating Permit number and facility name as shown on page 

one of the permit. 

 

  

https://dnr.mo.gov/data-e-services/missouri-gateway-environmental-management-mogem
https://dnr.mo.gov/data-e-services/missouri-gateway-environmental-management-mogem
mailto:edmr@dnr.mo.gov
mailto:NERO@dnr.mo.gov


City of Sedalia 

Page 2 

 

 

If you were adversely affected by this decision, you may be entitled to an appeal before the 

Administrative Hearing Commission (AHC) pursuant to Section 621.250, RSMo. To appeal, you 

must file a petition with the AHC within 30 days after the date this decision was mailed or the 

date it was delivered, whichever date was earlier. If any such petition is sent by registered mail 

or certified mail, it will be deemed filed on the date it is mailed; if it is sent by any method other 

than registered mail or certified mail, it will be deemed filed on the date it is received by the 

AHC. Contact information for the AHC is: Administrative Hearing Commission, United States 

Post Office Building, Third Floor, 131 West High Street, P.O. Box 1557, Jefferson City, MO 

65102, phone: 573-751-2422, fax: 573-751-5018, and website: www.oa.mo.gov/ahc. 

 

Please be aware that this facility may also be subject to any applicable county or other local 

ordinances or restrictions. 

 

If you have any questions concerning this permit, please do not hesitate to contact the 

Department’s Water Protection Program at P.O. Box 176, Jefferson City, MO 65102, or by 

phone at 573-751-1300. Thank you. 

 

Sincerely, 

 

WATER PROTECTION PROGRAM 

 

 

 

John Hoke 

Director 

 

JH/vs 

 

Enclosure 

 



STATE OF MISSOURI 
 

DEPARTMENT OF NATURAL RESOURCES 
 

MISSOURI CLEAN WATER COMMISSION 
 

 
 

MISSOURI STATE OPERATING PERMIT 
 

In compliance with the Missouri Clean Water Law (Chapter 644 RSMo, hereinafter, the Law), and the Federal Water Pollution 
Control Act (Public Law 92-500, 92nd Congress) as amended, 
 
Permit No.:  MO-0101567  
 
Owner:  City of Sedalia 
Address:  200 S. Osage Avenue, Sedalia, MO  65301 
 
Continuing Authority:  Same as above  
Address:  Same as above  
 
Facility Name:  Sedalia SE WWTP 
Facility Address:  26999 Goodwill Chapel Road, Sedalia, MO 65301 
 
Legal Description:  See Page 2 
UTM Coordinates:  See Page 2 
 
Receiving Stream:  See Page 2 
First Classified Stream and ID:  See Page 2 
USGS Basin & Sub-watershed No.:  See Page 2 
 
authorizes activities pursuant to the terms and conditions of this permit in accordance with the Missouri Clean Water Law and/or the 
National Pollutant Discharge Elimination System; it does not apply to other regulated activities. 
 
FACILITY DESCRIPTION 
 
 
 
See Page 2 
 
 
 
November 1, 2023 
Effective Date 
 
 
October 31, 2028             
Expiration Date      John Hoke, Director, Water Protection Program 

  



Page 2 of 11 
Permit No. MO-0101567 

 

FACILITY DESCRIPTION (continued):  
 
Outfall #001 – POTW 
The use or operation of this facility shall be by or under the supervision of a Certified “A” Operator. 
Influent pump station / mechanical bar screen / manual bar screen / aerated grit removal tank / 3 peak flow retention basins (2 located 
offsite of the plant) / 2 dual extended aeration and clarification basins / UV disinfection / up-flow aeration unit / sludge thickener basin 
/ sludge holding basin / 2 sludge belt presses / biosolids are land applied or are composted / blending occurs when flows from the 
onsite peak flow retention basin during high flow events are combined with fully treated effluent after the aerated clarification basins 
prior to the UV disinfection unit and then discharged 
 
Design population equivalent is 26,000. 
Design flow is 2.6 million gallons per day. 
Actual flow is 2.3 million gallons per day. 
Design sludge production is 418 dry tons/year.  
 
Legal Description:  Sec. 13, T45N, R21W, Pettis County 
UTM Coordinates:  X=483425, Y=4279954 
Receiving Stream:  Breakfast Branch (C) 
First Classified Stream and ID:  Presumed Use Streams (C) (5066) 
USGS Basin & Sub-watershed No.:  (10300103-0301) 
 
 
Permitted Feature INF – Influent Monitoring Location – Headworks 
 
Legal Description:  Sec. 24, T45N, R21W, Pettis County 
UTM Coordinates:  X=483347, Y=4279838 
 
 
Permitted Feature SM1 – Instream Monitoring – Downstream – bridge over Breakfast Creek on Hwy M – See Special  
Condition #26 
 
  



Page 3 of 11 
Permit No. MO-0101567 

 

OUTFALL 
#001 

TABLE A-1. 
FINAL EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

The permittee is authorized to discharge from outfall number(s) as specified in the application for this permit. The final effluent limitations in  
Table A-1 shall become effective on November 1, 2023 and remain in effect until expiration of the permit. Such discharges shall be controlled, 
limited and monitored by the permittee as specified below: 

EFFLUENT PARAMETER(S) UNITS 
FINAL EFFLUENT LIMITATIONS MONITORING REQUIREMENTS 

DAILY 
MAXIMUM 

WEEKLY 
AVERAGE 

MONTHLY 
AVERAGE 

MEASUREMENT            
FREQUENCY 

SAMPLE                
TYPE 

eDMR Limit Set: M 
Flow MGD *  * once/weekday*** 24 hr. total 

Biochemical Oxygen Demand5 (Note 1) mg/L  45 30 once/week composite** 

Total Suspended Solids (Note 1) mg/L  45 30 once/week composite** 

E. coli (Note 2, Page 4) #/100mL  1,030 206 once/week grab 

Ammonia as N (January) mg/L 12.1  3.1 once/week composite** 

Ammonia as N (February) mg/L 10.1  2.7 once/week composite** 

Ammonia as N (March) mg/L 12.1  3.1 once/week composite** 

Ammonia as N (April) mg/L 12.1  2.7 once/week composite** 

Ammonia as N (May) mg/L 12.1  2.2 once/week composite** 

Ammonia as N (June) mg/L 12.1  1.7 once/week composite** 

Ammonia as N (July) mg/L 12.1  1.5 once/week composite** 

Ammonia as N (August) mg/L 10.1  1.3 once/week composite** 

Ammonia as N (September) mg/L 12.1  1.8 once/week composite** 

Ammonia as N (October) mg/L 12.1  2.5 once/week composite** 

Ammonia as N (November) mg/L 12.1  3.1 once/week composite** 

Ammonia as N (December) mg/L 12.1  3.1 once/week composite** 

Total Phosphorus mg/L *  * once/month composite** 

Total Kjeldahl Nitrogen mg/L *  * once/month calculated 

Nitrite + Nitrate mg/L *  * once/month composite** 

Total Nitrogen (Note 4, Page 4) mg/L *  * once/month calculated 

Copper, Total Recoverable µg/L 20.2  13.2 once/month composite** 

EFFLUENT PARAMETER(S) UNITS MINIMUM  MAXIMUM MEASUREMENT            
FREQUENCY 

SAMPLE                
TYPE 

pH – Units**** SU 6.5  9.0 once/week grab 

EFFLUENT PARAMETER(S) UNITS 
MONTHLY 
AVERAGE 
MINIMUM 

MEASUREMENT            
FREQUENCY 

SAMPLE                
TYPE 

Biochemical Oxygen Demand5 – Percent Removal (Notes 1 & 3, Page 4) % 85 once/month calculated 

Total Suspended Solids – Percent Removal (Notes 1 & 3, Page 4) % 85 once/month calculated 

MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT IS DUE DECEMBER 28, 2023.  
 

Note 1 – In addition to the requirements in Table A and Table B, Percent Removal conditions during blending events, shall be 
conducted according to the requirements of Special Conditions #22 & #23.   



Page 4 of 11 
Permit No. MO-0101567 

 

        *  Monitoring requirement only. 
      ** A 24-hour composite sample is composed of 48 aliquots (subsamples) collected at 30 minute intervals by an automatic 

sampling device. 
    *** Once each weekday means: Monday, Tuesday, Wednesday, Thursday, and Friday. 
  **** pH is measured in pH units and is not to be averaged.  
*****  See table below for quarterly sampling requirements. 
 

Quarterly Minimum Sampling Requirements 
Quarter Months Quarterly Effluent Parameters Report is Due 

First January, February, March Sample at least once during any month of the quarter April 28th 
Second April, May, June Sample at least once during any month of the quarter July 28th 

Third July, August, September Sample at least once during any month of the quarter October 28th 
Fourth October, November, December Sample at least once during any month of the quarter January 28th 

 

        * Monitoring requirement only. 
      ** A 24-hour composite sample is composed of 48 aliquots (subsamples) collected at 30 minute intervals by an automatic 

sampling device. 